samranas. FCC RF Test Report Report No. : FG482619I

Occupied Bandwidth

Band (ﬁﬁf) Ba?l\mzi?th sl ('Jﬁg) e L (cl)wivzv) 26((|3/|BHzB)W
26 15 5 167300 8365 CP-OFDM QPSK 25@0  4.4633 4.984
26 15 5 167300 8365 CP-OFDM 16 QAM 25@0  4.4679 5.064
26 15 5 167300 8365 CP-OFDM 64 QAM 25@0  4.4596 5.077
26 15 5 167300 8365  CP-OFDM 256 QAM 25@0 44743 5.034
26 15 10 167300 8365 CP-OFDM QPSK 52@0  9.2717 9.959
26 15 10 167300 8365 CP-OFDM 16 QAM 52@0  9.2815 10.0
26 15 10 167300 8365 CP-OFDM 64 QAM 52@0  9.2804 9.89
26 15 10 167300 8365  CP-OFDM 256 QAM 52@0  9.2804 9.987
26 15 15 167300 8365 CP-OFDM QPSK 79@0  14.095 14.88
26 15 15 167300 8365 CP-OFDM 16 QAM 79@0  14.099 14.94
26 15 15 167300 8365 CP-OFDM 64 QAM 79@0  14.103 14.9
26 15 15 167300 8365  CP-OFDM 256 QAM 79@0  14.082 14.92
26 15 20 167300 8365 CP-OFDM QPSK 106@0  18.883 19.96
26 15 20 167300 8365 CP-OFDM 16 QAM 106@0  18.915 19.85
26 15 20 167300 8365 CP-OFDM 64 QAM 106@0  18.895 19.7
26 15 20 167300 8365  CP-OFDM256 QAM  106@0  18.955 19.79
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Conducted Spurious Emissions

B’;{Ed (iﬁf) Bag\jljm;:lth Arfen (';/Irflg) Modulation RB Result Verdict
26 15 5 165300 826.5 DFT-s-OFDM BPSK 1@0 see graph
26 15 5 165300 826.5 DFT-s-OFDM BPSK 1@0 see graph PASS
26 15 5 165300 826.5 DFT-s-OFDM QPSK 1@0 see graph
26 15 5 165300 826.5 DFT-s-OFDM QPSK 1@0 see graph PASS
26 15 5 167300 836.5 DFT-s-OFDM BPSK 1@0 see graph
26 15 5 167300 836.5 DFT-s-OFDM BPSK 1@0 see graph PASS
26 15 5 167300 836.5 DFT-s-OFDM QPSK 1@0 see graph
26 15 5 167300 836.5 DFT-s-OFDM QPSK 1@0 see graph PASS
26 15 5 169300 846.5 DFT-s-OFDM BPSK 1@0 see graph
26 15 5 169300 846.5 DFT-s-OFDM BPSK 1@0 see graph PASS
26 15 5 169300 846.5 DFT-s-OFDM QPSK 1@0 see graph
26 15 5 169300 846.5 DFT-s-OFDM QPSK 1@0 see graph PASS
26 15 10 165800 829.0 DFT-s-OFDM BPSK 1@0 see graph
26 15 10 165800 829.0 DFT-s-OFDM BPSK 1@0 see graph PASS
26 15 10 165800 829.0 DFT-s-OFDM QPSK 1@0 see graph
26 15 10 165800 829.0 DFT-s-OFDM QPSK 1@0 see graph PASS
26 15 10 167300 836.5 DFT-s-OFDM BPSK 1@0 see graph
26 15 10 167300 836.5 DFT-s-OFDM BPSK 1@0 see graph PASS
26 15 10 167300 836.5 DFT-s-OFDM QPSK 1@0 see graph
26 15 10 167300 836.5 DFT-s-OFDM QPSK 1@0 see graph PASS
26 15 10 168800 844.0 DFT-s-OFDM BPSK 1@0 see graph
26 15 10 168800 844.0 DFT-s-OFDM BPSK 1@0 see graph PASS
26 15 10 168800 844.0 DFT-s-OFDM QPSK 1@0 see graph
26 15 10 168800 844.0 DFT-s-OFDM QPSK 1@0 see graph PASS
26 15 15 166300 831.5 DFT-s-OFDM BPSK 1@0 see graph
26 15 15 166300 831.5 DFT-s-OFDM BPSK 1@0 see graph PASS
26 15 15 166300 8315 DFT-s-OFDM QPSK 1@0 see graph
26 15 15 166300 8315 DFT-s-OFDM QPSK 1@0 see graph PASS
26 15 15 167300 836.5 DFT-s-OFDM BPSK 1@0 see graph
26 15 15 167300 836.5 DFT-s-OFDM BPSK 1@0 see graph PASS
26 15 15 167300 836.5 DFT-s-OFDM QPSK 1@0 see graph
26 15 15 167300 836.5 DFT-s-OFDM QPSK 1@0 see graph PASS
26 15 15 168300 8415 DFT-s-OFDM BPSK 1@0 see graph ---
26 15 15 168300 8415 DFT-s-OFDM BPSK 1@0 see graph PASS
26 15 15 168300 8415 DFT-s-OFDM QPSK 1@0 see graph
26 15 15 168300 841.5 DFT-s-OFDM QPSK 1@0 see graph PASS
26 15 20 166800 834.0 DFT-s-OFDM BPSK 1@0 see graph
26 15 20 166800 834.0 DFT-s-OFDM BPSK 1@0 see graph PASS
26 15 20 166800 834.0 DFT-s-OFDM QPSK 1@0 see graph
26 15 20 166800 834.0 DFT-s-OFDM QPSK 1@0 see graph PASS
26 15 20 167300 836.5 DFT-s-OFDM BPSK 1@0 see graph
26 15 20 167300 836.5 DFT-s-OFDM BPSK 1@0 see graph PASS
26 15 20 167300 836.5 DFT-s-OFDM QPSK 1@0 see graph
26 15 20 167300 836.5 DFT-s-OFDM QPSK 1@0 see graph PASS
26 15 20 167800 839.0 DFT-s-OFDM BPSK 1@0 see graph
26 15 20 167800 839.0 DFT-s-OFDM BPSK 1@0 see graph PASS
26 15 20 167800 839.0 DFT-s-OFDM QPSK 1@0 see graph
26 15 20 167800 839.0 DFT-s-OFDM QPSK 1@0 see graph PASS
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Conducted Band Edge

B’;{Ed (iﬁf) Ba?hjx'vzigjth Arfen (';/:Iig) Modulation RB Result Verdict
26 15 5 165300 826.5 DFT-s-OFDM BPSK 1@0 see graph PASS
26 15 5 165300 826.5 DFT-s-OFDM QPSK 1@0 see graph PASS
26 15 5 165300 826.5 DFT-s-OFDM BPSK 25@0 see graph PASS
26 15 5 165300 826.5 DFT-s-OFDM QPSK 25@0 see graph PASS
26 15 5 169300 846.5 DFT-s-OFDM BPSK l@24 see graph PASS
26 15 5 169300 846.5 DFT-s-OFDM QPSK l@24 see graph PASS
26 15 5 169300 846.5 DFT-s-OFDM BPSK 25@0 see graph PASS
26 15 5 169300 846.5 DFT-s-OFDM QPSK 25@0 see graph PASS
26 15 10 165800 829.0 DFT-s-OFDM BPSK 1@0 see graph PASS
26 15 10 165800 829.0 DFT-s-OFDM QPSK 1@0 see graph PASS
26 15 10 165800 829.0 DFT-s-OFDM BPSK 50@0 see graph PASS
26 15 10 165800 829.0 DFT-s-OFDM QPSK 50@0 see graph PASS
26 15 10 168800 844.0 DFT-s-OFDM BPSK l@51 see graph PASS
26 15 10 168800 844.0 DFT-s-OFDM QPSK l@51 see graph PASS
26 15 10 168800 844.0 DFT-s-OFDM BPSK 50@0 see graph PASS
26 15 10 168800 844.0 DFT-s-OFDM QPSK 50@0 see graph PASS
26 15 20 166800 834.0 DFT-s-OFDM BPSK 1@0 see graph PASS
26 15 20 166800 834.0 DFT-s-OFDM QPSK 1@0 see graph PASS
26 15 20 166800 834.0 DFT-s-OFDM BPSK 100@0 see graph PASS
26 15 20 166800 834.0 DFT-s-OFDM QPSK 100@0 see graph PASS
26 15 20 167800 839.0 DFT-s-OFDM BPSK 1@105 see graph PASS
26 15 20 167800 839.0 DFT-s-OFDM QPSK 1@105 see graph PASS
26 15 20 167800 839.0 DFT-s-OFDM BPSK 100@0 see graph PASS
26 15 20 167800 839.0 DFT-s-OFDM QPSK 100@0 see graph PASS
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N26(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High CH

N26(10M)_DFT-s-
QPSK_Edge_1RB_Right_High_CH

KEYSIGHT lout
BT epa CoPI

Scale/Div 10.0 08 ScaleiDiv 10.0 dB

Start §39.000 Mz

4 Range Tatle

N26(10M)_DFT-s-

N26(10M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

OFDM_QPSK_Outer_Full_High_CH

o CCom

Mo 2008 i Froa Run
00100 o
Freq Ref Int (5} ore

Ref Ly Offset 20.80 4B Ref Lvl Offset 20.90 8
Ref Value 30.00 dBm

Ref Value 30.00 dBm

Start §39.000 Mz

4 Range Tatle
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N26(20M)_DFT-s- N26(20M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_Low_CH OFDM_QPSK_Edge 1RB_Left Low_CH

[spectrum Anatyzer 1 [Spectrum Anayzer 1
[Spurious Emissicns Spurious Emissions
KEYSIGHT It RF KEYSIGHT Inout RF

Ref Lyl Offset 24.80 0B
Ref Value 30.00 dBm

Stop 844.000 MHz

4 Range Takle 44 Ranga Tt

N26(20M)_ DFT-s- N26(20M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

Alen 3068 Tig. Frea Fun
Gate; O

Ref Lyl Offset 24.80 0B

Ref Value 30.00 dBm ScaleiDiv 10.0 dB

Stop 844,000 Mz Stop 844.000 MH]

4 Range Takle v

pFreq  RBW Fre Ampliude SuntFreq  SwpF: : Amplnge
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N26(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High CH

N26(20M)_DFT-s-
QPSK_Edge_1RB_Right_High_CH

KEYSIGHT lout
BT epa CoPI

Scale/Div 10.0 08 ScaleiDiv 10.0 dB

Start §20.000 MKz

4 Range Tatle

N26(20M)_DFT-s-

N26(20M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

OFDM_QPSK_Outer_Full_High_CH

Canler Fi Allen 2068 Tig. Froa Fun
AoagiHokd 100/100 i
e

Ref Ly Offset 20.80 4B Ref Lvl Offset 20.90 8
Ref Value 30.00 dBm

Ref Value 30.00 dBm
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Software Version: 23.06.1602

FR1 N66 SA

Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation  Verdict Environment
Band (kHz) (MHz) (MHz) (ppm)

66 15 20 349000 1745.0 DFT-s-OFDM QPSK  100@0 -0.0028 PASS NV

66 15 20 349000 1745.0 DFT-s-OFDM QPSK  100@0 0.0016 PASS LV

66 15 20 349000 1745.0 DFT-s-OFDM QPSK  100@0 0.0056 PASS HV

66 15 20 349000 1745.0 DFT-s-OFDM QPSK  100@0 -0.0082 PASS -30°C

66 15 20 349000 1745.0 DFT-s-OFDM QPSK  100@0 -0.0034 PASS -20°C

66 15 20 349000 1745.0 DFT-s-OFDM QPSK  100@0 0.0051 PASS -10°C

66 15 20 349000 1745.0 DFT-s-OFDM QPSK  100@0 0.0036 PASS 0°C

66 15 20 349000 1745.0 DFT-s-OFDM QPSK  100@0 -0.0040 PASS 10°C

66 15 20 349000 1745.0 DFT-s-OFDM QPSK  100@0 -0.0025 PASS 20°C

66 15 20 349000 1745.0 DFT-s-OFDM QPSK  100@0 0.0069 PASS 30°C

66 15 20 349000 1745.0 DFT-s-OFDM QPSK  100@0 0.0071 PASS 40°C

66 15 20 349000 1745.0 DFT-s-OFDM QPSK  100@0 -0.0029 PASS 50°C
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Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
66 15 20 349000 1745.0 DFT-s-OFDM PI/2 BPSK 100@0 4.18 13 PASS
66 15 20 349000 1745.0 DFT-s-OFDM PI/2 BPSK 1@0 35 13 PASS
66 15 20 349000 1745.0 DFT-s-OFDM QPSK 100@0 5.42 13 PASS
66 15 20 349000 1745.0 DFT-s-OFDM QPSK 1@0 5.44 13 PASS
N66(20M) DFT-s-OFDM_PI_2- N66(20M) DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Mid_CH BPSK_Edge_1RB_Left Mid_CH

Alen W8 Tg FreaRun G 0 Al 2008 Tig FreaRun
#F Ganlow  Cou #4F Gain Low

N66(20M)_DFT-s- N66(20M)_DFT-s-
OFDM_QPSK_Outer_Full_Mid_CH OFDM_QPSK_Edge 1RB_Left Mid_CH

Trg FreeRun 5000000 G 0 Trig: Frea Run

Con €
Freq Ref- I
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Occupied Bandwidth

Band (ﬁﬁf) Ba?h;jl:vzi?th Arfen ('Jﬁ(z]) Modulation RB (?wivzv) 26(UII\/|BHzB)W
66 15 5 349000 1745.0 CP-OFDM QPSK 25@0 4.4766 5.141
66 15 5 349000 1745.0 CP-OFDM 16 QAM 25@0 4.4813 5.075
66 15 5 349000 1745.0 CP-OFDM 64 QAM 25@0 4.4822 5.136
66 15 5 349000 1745.0 CP-OFDM 256 QAM 25@0 4.4709 5.074
66 15 10 349000 1745.0 CP-OFDM QPSK 52@0 9.2717 9.995
66 15 10 349000 1745.0 CP-OFDM 16 QAM 52@0 9.2711 9.958
66 15 10 349000 1745.0 CP-OFDM 64 QAM 52@0 9.2834 9.992
66 15 10 349000 1745.0 CP-OFDM 256 QAM 52@0 9.292 10.07
66 15 15 349000 1745.0 CP-OFDM QPSK 79@0 14.12 14.91
66 15 15 349000 1745.0 CP-OFDM 16 QAM 79@0 14.098 14.98
66 15 15 349000 1745.0 CP-OFDM 64 QAM 79@0 14.143 14.94
66 15 15 349000 1745.0 CP-OFDM 256 QAM 79@0 14.103 14.82
66 15 20 349000 1745.0 CP-OFDM QPSK 106@0 18.932 19.9
66 15 20 349000 1745.0 CP-OFDM 16 QAM 106@0 18.902 19.76
66 15 20 349000 1745.0 CP-OFDM 64 QAM 106@0 18.942 19.84
66 15 20 349000 1745.0 CP-OFDM 256 QAM 106@0 18.969 19.93
66 15 25 349000 1745.0 CP-OFDM QPSK 133@0 23.743 24.79
66 15 25 349000 1745.0 CP-OFDM 16 QAM 133@0 23.749 24.81
66 15 25 349000 1745.0 CP-OFDM 64 QAM 133@0 23.755 24.78
66 15 25 349000 1745.0 CP-OFDM 256 QAM 133@0 23.731 24.77
66 15 30 349000 1745.0 CP-OFDM QPSK 160@0 28.543 29.68
66 15 30 349000 1745.0 CP-OFDM 16 QAM 160@0 28.629 29.66
66 15 30 349000 1745.0 CP-OFDM 64 QAM 160@0 28.53 29.73
66 15 30 349000 1745.0 CP-OFDM 256 QAM 160@0 28.575 29.63
66 15 35 349000 1745.0 CP-OFDM QPSK 188@0 33.597 34.69
66 15 35 349000 1745.0 CP-OFDM 16 QAM 188@0 33.58 34.85
66 15 35 349000 1745.0 CP-OFDM 64 QAM 188@0 33.585 34.76
66 15 35 349000 1745.0 CP-OFDM 256 QAM 188@0 33.466 34.67
66 15 40 349000 1745.0 CP-OFDM QPSK 216@0 38.51 39.88
66 15 40 349000 1745.0 CP-OFDM 16 QAM 216@0 38.47 39.85
66 15 40 349000 1745.0 CP-OFDM 64 QAM 216@0 38.518 39.85
66 15 40 349000 1745.0 CP-OFDM 256 QAM 216@0 38.509 40.0
66 15 45 349000 1745.0 CP-OFDM QPSK 242@0 43.141 44.69
66 15 45 349000 1745.0 CP-OFDM 16 QAM 242@0 43.122 44.62
66 15 45 349000 1745.0 CP-OFDM 64 QAM 242@0 43.141 4473
66 15 45 349000 1745.0 CP-OFDM 256 QAM 242@0 43.214 44.84
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N66(5M)_CP- N66(5M) _CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Allen 2068 Tig. Froa Fun

Gate; O

M Gan Low

Span 10 Mz

Video BW 150.00 kHz"
Sweep 4.90ms (1001 pts)

Occuied Bandw
Total Pover d : Tetal Pawer

Trane 3 Power

N66(5M)_CP-OFDM_64 N66(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

[spectrum Anayzer 1

|Cooupied BW

KEYSIGHT lngui RF G Mo 2008 i Froa Run

R T epe CoRDGDC  ComClon i Couping 0 Cam Gais: OF
Hign: s Freq Ref Ik {5} o g 5 Gan Low

Ref Lyl Offset 25.80 6B = RefLvl Offset 25.00 8
Ref Value 30.00 dBm Bm

Span 10 Mz

[Center 1.745000 GHz ) Video BW 150.00 kHz"
Sweep 4.90ms (1001 pts)

#Res BIW 51.000 kHz

Qooupied Bandwidth

wer

W Power
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N66(10M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Center 174500 GHz #Video BW 300.00 kHz*

#Res BIW 100.00 kHz

Gooupied Band

N66(10M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Center 174500 GHz #Video BW 300.00 kHz*

#Res BIW 100.00 kHz
2h

Qooupied Bandwidth

Transmit Freq Eor
wioth

Span 20 WiHg|
Sweep 253 ms [

T
Sweep 2.53ms (1001 pts)

(Center 1.74500 GHz
#Res BWW 100.00 kHz

2 Matics

N66(10M) CP-OFDM_16
QAM_Outer_Full_Mid_CH

N66(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Tig. Froe Run
G

Ref Lvl Offset 25.90 8
Ref Value 30.00 dBm

Total Paveer

Span 20 Mz
Sweep 253 ms (1001 pts)

Span 20 Mz
Sweep 253 ms (1001 pts)
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N66(15M)_CP- N66(15M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Value 30.00 dBm

Center 174500 GHz . #Video BW 470,00 kHz* : Spar (Center 1.74500 GHz Span 30 Mkz|
[#Res BIW 150.00 kHz ) #Res BWW 150.00 kHz Sweep 167 ms (1001 pis)|

2h 2 Matics

Cooupied Bandud

N66(15M)_CP-OFDM_64 N66(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Tig. Froe Run
G

Ref Lvl Offset 25.90 8
Ref Value 30.00 dBm

Center 174500 GHz . #Video BW 470,00 kHz* : Span 30 MHz (Center 1.74500 GHz : D . Span 30 MHz|
[#Res BIW 150.00 kHz Sweep 1.67 ms (1001 pts) #Res BWW 15000 kHz Sweep 167 ms (1001 pis)|

2Mtics 2 Matics v

Oooupied Bandwidth Qczupied Bandwidih

Total Paveer

Transmit Freq Eor
wioth
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N66(20M)_CP- N66(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Video BW 620,00 kHz" Spar ) #yideo BW 620, Span 40 Mz
Sweep 1.27 ms (100 pts)

N66(20M)_CP-OFDM_64 N66(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Tig. Froe Run
G

Ref Lvl Offset 25.90 8
Ref Value 30.00 dBm

T : ' . Span 40 Mz
0 Sweep 1.27 ms (100 pts)

Center 174500 GHz : #Video BW 620,00 kHz* Spar
[#Res BIW 200.00 kHz 27 ms (001 pts)|

2h
Ocoupied Bandwidth Qczupied Bandwidih
Total Paveer

Transmit Freq Eor
wioth
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N66(25M)_CP-

OFDM_QPSK_Outer_Full_Mid_CH

Center 174500 GHz #Video BW 810,00 kHz*
[#Res BIW 300.00 kHz

Qooupied Bandwidth

N66(25M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Center 174500 GHz #Video BW 810,00 kHz*
[#Res BIW 300.00 kHz

Qooupied Bandwidth

Transmit Freq Eor
wioth

Spar
Sweep 100 ms [

T
Sweep 1.00 ms (1001 pis)

(Center 1.74500 GHz
#Res BWW 300.00 kHz

2 Matics

Qczupied Bandwidih

N66(25M) CP-OFDM_16
QAM_Outer_Full_Mid_CH

Ref Value 30.00 dBm

Span 50 Mz
Sweep 1.00ms (100 pts)

N66(25M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Tig. Froe Run
G

Ref Lvl Offset 25.90 8
Ref Value 30.00 dBm

Span 50 Mz
Sweep 1.00ms (100 pts)

Total Paveer
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N66(30M)_CP-

OFDM_QPSK_Outer_Full_Mid_CH

Center 174500 GHz #Video BW 810,00 kHz*
[#Res BIW 300.00 kHz

Gooupied Band

N66(30M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Center 174500 GHz ) #Video BW 810,00 kHz*
[#Res BIW 300.00 kHz

Qooupied Bandwidth

Transmit Freq Eor
wioth

Spar
Sweep 100 ms [

T
Sweep 1.00 ms (1001 pis)

(Center 1.74500 GHz
#Res BWW 300.00 kHz

2 Matics

Oczupied Bandwidih

N66(30M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Ref Value 30.00 dBm

Span 60 Mz
Sweep 1.00ms (1001 pts)

N66(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Tig. Froe Run
G

Ref Lvl Offset 25.90 8
Ref Value 30.00 dBm

Span 60 Mz
Sweep 1.00ms (1001 pts)

Total Paveer
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N66(35M)_CP- N66(35M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Value 30.00 dBm

Center 174500 GHz #Video BW 1.1000 MHZ' B (Center 1.74500 GHz #Video BW 1.1000 MHz* Span 70 Mkz|
[#Res BIW 360.00 kHz ) #Res BWW 360.00 kiHz Sweep 1.00 ms (100 pis)|

2Mtics 2 Matics

Gooupied Band

N66(35M)_CP-OFDM_64 N66(35M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Tig. Froe Run
G

Ref Lvl Offset 25.90 8
Ref Value 30.00 dBm

[Center 1.74500 GHz : #¥ideo BW 1,101 : Span 70 WiHg| #ideo BV 1.1000 MHz' Span 70 Mz
iRes BIW 360,00 kHz Sweep 1.00 ms (1001 pis) 2 5 Sweep 1.00ms (1001 pts)

2h
Ocoupied Bandwidth Qczupied Bandwidih
Total Paveer

Transmit Freq Eor
wioth
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N66(40M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Center 174500 GHz #Video BW 1.3000 MHZ"

[#Res BIW 430.00 kHz

Gooupied Band

N66(40M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

#Video BW 1,300 Span 80 WiHg|
Sweep 1.00 ms (1001 pis)

Center 174500 GHz
[#Res BIW 430.00 kHz

Qooupied Bandwidth

Transmit Freq Eor
wioth

(Center 1.74500 GHz
#Res BWW 43000 kHz

2 Matics

N66(40M) CP-OFDM_16
QAM_Outer_Full_Mid_CH

Ref Value 30.00 dBm

#Video BW 1.3000 MHz* Span B0 Mkz|

Sweep 1.00ms (1001 pts)

N66(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Tig. Froe Run
G

Ref Lvl Offset 25.90 8
Ref Value 30.00 dBm

#Video BW 1.3000 MHz* Span B0 Mkz|

Sweep 1.00ms (1001 pts)

Total Paveer
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N66(45M)_CP- N66(45M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Center 174500 GHz : #Video BW 1.3000 MHZ' : Spar (Center 1.74500 GHz : #Video BW 1.3000 MHz* . Span 90 MhHz|
[#Res BIW 470.00 kHz Sweep 1.00 ms | ) #Res BWW 470.00 kiHz Sweep 1.00 ms (1001 pis)|

2Mtics 2 Matics

Qooupied Bandwidth

N66(45M)_CP-OFDM_64 N66(45M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lvl Offset 25.90 8
Ref Value 30.00 dBm

Center 174500 GHz : #Video BW 1,300 : Span 90 : #Video BW 1.3000 MHz*
[#Res BIW 470.00 kHz #Res BWW 470.00 kHz

Span 80 Mz
Sweep 1.00ms (1001 pts)

2h 2 Matics v

Qooupied Bandwidth Ocoupied Bandwidth
Total Pawer
Transmit Freq Eor
wioth
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Conducted Spurious Emissions

B'ZIr?d (iﬁf) Ba(r:\ﬁgzi?th Arfen (';/Irflg) Modulation RB Result Verdict
66 15 5 342500 17125 DFT-s-OFDM BPSK 1@0 see graph -
66 15 5 342500 17125 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 5 342500 17125 DFT-s-OFDM QPSK 1@0 see graph -
66 15 5 342500 17125 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 5 349000 1745.0 DFT-s-OFDM BPSK 1@0 see graph -
66 15 5 349000 1745.0 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 5 349000 1745.0 DFT-s-OFDM QPSK 1@0 see graph -
66 15 5 349000 1745.0 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 5 355500 17775 DFT-s-OFDM BPSK 1@0 see graph -
66 15 5 355500 17775 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 5 355500 17775 DFT-s-OFDM QPSK 1@0 see graph -
66 15 5 355500 17775 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 20 344000 1720.0 DFT-s-OFDM BPSK 1@0 see graph -
66 15 20 344000 1720.0 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 20 344000 1720.0 DFT-s-OFDM QPSK 1@0 see graph -
66 15 20 344000 1720.0 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 20 349000 1745.0 DFT-s-OFDM BPSK 1@0 see graph -
66 15 20 349000 1745.0 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 20 349000 1745.0 DFT-s-OFDM QPSK 1@0 see graph -
66 15 20 349000 1745.0 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 20 354000 1770.0 DFT-s-OFDM BPSK 1@0 see graph
66 15 20 354000 1770.0 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 20 354000 1770.0 DFT-s-OFDM QPSK 1@0 see graph -
66 15 20 354000 1770.0 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 45 346500 17325 DFT-s-OFDM BPSK 1@0 see graph -
66 15 45 346500 17325 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 45 346500 17325 DFT-s-OFDM QPSK 1@0 see graph -
66 15 45 346500 17325 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 45 349000 1745.0 DFT-s-OFDM BPSK 1@0 see graph -
66 15 45 349000 1745.0 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 45 349000 1745.0 DFT-s-OFDM QPSK 1@0 see graph -
66 15 45 349000 1745.0 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 45 351500 1757.5 DFT-s-OFDM BPSK 1@0 see graph -
66 15 45 351500 1757.5 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 45 351500 1757.5 DFT-s-OFDM QPSK 1@0 see graph ---
66 15 45 351500 1757.5 DFT-s-OFDM QPSK 1@0 see graph PASS
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